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TEST SERTIFIKASI EN 10204-3.1
INSPECTION CERTIFICATE TO EN 10204-3.1
TEXHUYECKWUW NMACTOPT EN 10204-3.1

Uriin / Product / MpogykT : ESIT TE D 160 SDR11 PE100
EQUAL TEE D 160 SDR11 PE100

Fatura No/ Invoice No / HOMEP . Uretim Tarihi/Production : 2021
MHBOWCA ’ Date/0ATA MPOU3BOOCTBA’

Fatura Tarihi / Invoice Date / . TEGA Sip.No / TEGA Ref.
OATA MHBOUCA ’ No / APTUKYN

is Emri No / Work Order No / - 21004642 Miis. Sip.No / Cust. Ref. No

HOMEP 3AKA3A ’ / YYETHbIA HOMEP

Hammadde / Raw Material / Hammadde Parti No / Raw

: BORSAFE HE3490-LS

CbIPbE Material Batch No / HOMEP : 14797475
Uretim Parti No / Production MNAPTUU CbIPbS

Batch No /HOMEP - 193968

NMPON3BOACTBEHHOM NAPTUU

BiRIM / GEREKSINIM / SONUG /
TEST STANDARD
UNIT REQUIREMENTS RESULT
1. YOGUNLUK / DENSITY / INOTHOCTb ISO 1183 glem3 >0,93 0,96
2. ERIME AKIS ORANI /
MELT FLOW RATE / CKOPOCTb ISO 1133 /10 min. MF1 190 °C /5 kg (0,2 - 1,4) 0,23
PACMNABA
3. OKSITLENME SURESI / OXIDATION . . .
INDUGTION TIME / BPEMS! MHAYKLIAN ISO 11357-6 min. > 20 min./ 210 °C 50,00
4. BOYUT KONTROLU /
DIMENSION CONTROL / KOHTPOIb EN 1555-3 mm EN 1555-3 EN 12201-3 Uygun/Pass
PASMEPOB EN 12201-3 Table 1
5. GORUNUM, RENK /
" EN 1555-3 EN 1555-3 EN 12201-3

u’g';F;ERANCE' COLOR / BHELUHWW BIAR, EN 12201-3 Clause 5.1, 5.2-Clause 5.1, 5.3 Uygun/Pass
6. BASING TESTI/
HYDROSTATIC STRENGTH / EN 15%5'3 hour 165h/80°C/5,5 MPa (11bar) Uygun/Pass
rMOPOCTATUYECKOE HAMPSKEHVE EN 12201-3
7. MARKALAMA / MARKING / EN 1555-3 EN 1555-3 EN 12201-3 Uvaun/Pass
MAPKVUPOBKA EN 12201-3 Clause 10.2 - Clause 11.1 Y9

1, 2 ve 3 numarali testler hammadde kalitesi ile ilgili ve her hammadde kafilesine uygulanan testlerdir. 4,5,6 ve 7 numarali testler ise
fiting kalitesi ile ilgili ve her parti imalata uygulanan testlerdir. Yukaridaki sonuglar bu sertifika ile teslim edilen fitinglerin dahil oldugu
imalat grubunun test sonuglaridir.

Tests 1 to 3 relate to raw material quality, for each resin batch. Tests 4 to 7 relate to molded fitting quality,for each
production run. The test result of this certificate have been taken from the records of the testing of fittings from the same
batch of raw material and from the same production period as these fittings included in this delivery.

Tectbl NeNe1,2,3 xapaKkTepusyroT Ka4eCcTBO KaxkAoN OTAENbHON NapTumn ncnonb3yemoro cbipbsd.  TecTbl NeNe4,5,6 n 7 xapaktepusytor
Ka4yeCcTBO JIUTbIX CbI/ITVIHFOB B paspese Ka)K,D,OI7I rIpOI/ISBO,D,CTBeHHOVI napTuu. Pe3yﬂbTaTbI TEeCTOB, OTpaXXeHHble B HacTosLlemMm
nacnopTe, B34Tbl U3 MPOTOKOOB ncnbITaHMn CbI/ITVIHI'OB, npounsseeHHbIX N3 TOW xe napTun Cbipbsd, B TOM XXe Npon3BOACTBEHHOM
nepuoae, Y4To 1 OTrpyxxaembl OUTUHTU.
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